
 

TECHNISCHE UNIVERSITÄT MÜNCHEN 

TUM School of Engineering and Design 

Optimization of the removal efficiency of antimicrobial resistance (AMR) by 

micro- and ultrafiltration treating WWTP effluents 

Christian Xaver Hiller 

Vollständiger Abdruck der von der TUM School of Engineering and Design der 

Technischen Universität München zur Erlangung eines 

Doktors der Ingenieurwissenschaft (Dr.-Ing.) 

genehmigten Dissertation. 

Vorsitz: Priv.-Doz. Dr.-Ing. habil. Konrad Koch 

Prüfer*innen der Dissertation: 1. Prof. Dr.-Ing. Jörg E. Drewes 

 2. Prof. Dr.-Ing. Stefan Panglisch 

 3. Prof. Dr. Thomas Schwartz 

 

Die Dissertation wurde am 28.09.2023 bei der Technischen Universität München 
[...]
Figure 10-4: Standard curves for calibration of the quantitative PCR assays for the 

quantification of microbial genes. The above examples are extracted from the Bio-Rad 

CFX Manager (version 3.1) software for analyzing the qPCR results for a) 16S, b) ermB, 

c) sul1 and d) vanA gene copies. Inlets are showing the standard curves that resulted from 

the respective dilution series. 205 

 

Figure 10-5: Typical TMP increase within 60 minutes of a standard filtration mode after 

backwash mode (grey line) and CEB mode (blue line) using secondary effluent as feed

 207 

 

Figure 10-6 Graphical plots of flow cytometry analyses measuring TCC and HNAC 

values of filtrate samples of the filtrate tank (blank sample) directly after CIP and after 

14 days of continuous UF operation 208 

 

file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286611
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286611
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286611
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286612
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286612
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286612
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286613
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286613
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286613
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286613
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286613
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286614
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286614
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286614
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286614
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286614
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286614
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286614
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286615
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286615
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286615
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286615
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286615


 

25 
 

Figure 10-7 Graphical plots of flow cytometry analyses measuring TCC values of sample 

CEB with NaOH after 1 min, sample CEB with NaOH after 5 min, sample CEB with 

NaOCl after 1 min and sample CEB with CaOCl after 5 min 209 

 

Figure 10-8 Typical TMP increase within 60 minutes of a standard filtration mode after 

CEB mode with CEB chemical NaOH (blue line) and CEB mode with CEB chemical 

NaOCl (orange line) using tertiary effluent as feed 210 

 

Figure 10-9 Abundances of 16S rRNA, ermB and sul1 genes in the UF filtrate from the 

filtrate tank of train #1 without antibiotic dosage using tertiary effluent (AWTPAC-Filtration) 

as feed 212 

 

Figure 10-10  Ultrafiltration removal efficiency of 16S rRNA genes is illustrated with 

progressive filtration time based on feed and corresponding filtrate samples taken in the 

effluent of the filtrate tank in continuous flow mode. 213 

 

Figure 10-11 sewage flow of WWTP Steinhäule within 31 days of ARG associated 

regrowth studies in filtrate tanks #1, #2 and #3 in continuous flow modes 214 

 

Figure 10-12 The absolute removal differentials of 16SrRNA gene, intl1 gene and sul1 

gene of the ultrafiltration process using secondary effluent (UF SE) and activated carbon 

treated secondary effluent (UF AWTPAC) as feeds from the WWTP Steinhäule. 6 

secondary effluent samples and 3 filtrate samples as well as 6 activated carbon treated 

secondary effluent samples and 3 filtrate samples were considered in the data analyses.

 215 

 

Figure 10-13 Ultrafiltration removal efficiency of sul1 and intl1 genes is illustrated with 

progressive filtration time based on feed and corresponding filtrate samples taken from 

the effluent of the filtrate tank in continuous flow mode. 216 

 

Figure 10-14 Abundances of 16SrNRA, sul1 and intl1 genes in samples taken from UF 

filtrate tank during continuous dosing of 0.5 mg/L sodium hypochlorite using secondary 

effluent as feed (UF SE+C). 217 

 

Figure 10-15 Removal efficiencies of 16SrNRA, sul1 and intl1 genes in samples taken 

from UF filtrate tank during continuous dosing of 0.5 mg/L sodium hypochlorite using 

secondary effluent as feed (UF SE+C). 218 

 

Figure 10-16 Plan of the WWTP Steinhäule with the full-scale UF plant. 224 

file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286627


 

26 

 

 

Figure 10-17 Relative abundance of bacteria species in wastewater samples after 31 days 

of xposure: Ablauf-NKB-E = secondary effluent; Ablauf-SB-D = activated carbon treated 

secondary effluent; UF-NKB-B = ultrafiltered secondary effluent; UF-NKBC-C = 

ultrafiltered secondary effluent plus 0.5 mg/L sodium hypochlorite; UF-SB-A = 

ultrafiltered activated carbon treated secondary effluent sample 1; UF-SB-A-WH = 

ultrafiltered activated carbon treated secondary effluent sample 2. Determination of 

bacteria species in following biofilm samples after 31 days of exposition: BF-AB-NKB 

= secondary effluent; BF-AB-SF = activated carbon treated secondary effluent; BF-UF-

NKB = ultrafiltered secondary effluent; BF-UF-SF = ultrafiltered activated carbon treated 

secondary effluent. 225 

 

  



 

27 
 

LIST OF TABLES 

Table 2-1: (Indicator) microorganisms that can be present in drinking water and are 

pathogenic (WHO, 2022(2). 35 

 

Table 3-1: Dissertation structure with research objectives, hypotheses and publications. 

Former Hypothesis V of the Research Proposal with the topic ‘Typical chlorine dosages 

of CEB and CIP present in UF filtrate  can result in bacterial selection and a significant 

increase of erythromycin & sulfonamide resistant bacteria downstream of ultrafiltration’ 

was part of the examination in research objective #3 with the research hypothesis #3.4 

entiteled ‘CEB event using sodium hypochlorite instead of sodium hydroxide will result 

in significantly lower biomass and ARG abundances in UF filtrate.’ Therefore, the former 

Hypotheis VI of the Research Proposal is now the Hypothesis V. 53 

 

Table 4-1: Classes of antibiotics and applied antibiotics in human and animal therapy in 

Germany. 59 

 

Table 8-1: Design values for the full-scale UF plant at WWTP Steinhäule. 161 

 

Table 8-2: Annual operation costs of the full-scale UF plant at WWTP Steinhäule. 166 

 

Table 8-3: Total invest costs of the full-scale UF plant at WWTP Steinhäule. 167 

 

Table 10-1: ARB removal efficiencies of different treatment processes. The colors in the 

table represent the changes of the total ARB abundances (green color = ARB decrease, 

red color = ARB increase). The abbreviations FC, HB and ENT are short for Fecal 

Coliforms, Heterotroph Bacteria and Enterococci. NR is the shortening for ‘no results.’

 198 

 

Table 10-2: ARGs removal efficiencies of different treatment processes. The colors in the 

table represent the changes of the total ARGs abundances (green color = ARG decrease, 

red color = ARG increase). The abbreviations tet, sul and bla genes are short for 

tetracycline, sulphonamide and beta-lactamase resistance genes. NR is the shortening for 

‘no results.’ 199 

 

Table 10-3: Secondary effluent (SE) and tertiary effluent (SE+PAC+SF) with arithmetic 

average of wastewater parameters measured during MF and UF studies. 200 

 



 

28 

 

Table 10-4: Results of pair samples T-Tests of sul1, ermB, vanA, 16S rRNA genes and 

HNAC, TCC values (experiment V 200 

 

Table 10-5: Results of independent samples T-tests of sul1, ermB, vanA, 16S rRNA genes 

and HNAC, TCC values (experiment VI) 201 

 

Table 10-6: Results of independent samples T-tests of sul1, ermB, vanA, 16S rRNA genes 

and HNAC, TCC values (experiment VII) 202 

 

Table 10-7: Secondary effluent (SE) and tertiary effluent (TE) with arithmetic average of 

wastewater parameters measured during UF studies. 206 

 

Table 10-8 Results of the independent samples T-Test between first minute samples 

during standard filtration mode after backwash (BW) and CEB mode 206 

 

Table 10-9  Results of the independant samples T-Test of sul1 gene and 16S rRNA gene 

parameter of the first and second minute filtrate samples compared to the third minute 

filtrate samples 207 

 

Table 10-10  Results of independent samples T-Test of sul1 gene and 16S rRNA gene 

parameter of the first miunte filtrate samples measured within the first week and within 

three weeks as well as 5 minute filtrate samples of continuous UF operation 208 

 

Table 10-11 Results of independent samples T-Test of TCC und HNAC parameter of the 

first, fifth and fifty-fifth filtrate samples measured after CEB mode using CEB chemical 

NaOH in Line 1 and NaOCl in Line 2 209 

 

Table 10-12: Secondary effluent (NKB) and tertiary effluent (TE) with arithmetic average 

of wastewater parameters measured during UF studies. 211 

 

Table 10-13: Sulfamethoxazole analyses of influent, secondary effluent (SE) and tertiary 

effluent (AWTPAC-Filtration) of the WWTP Steinhäule 212 

 

Table 10-14: Sulfamethoxazole analyses of the stock solution after 0, 24, 48 and 120 

hours to reveal that the stock solution had a constant sulfamethoxazole concentration of 

about 1 mg/L 213 

 

file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286195
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286195
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286196
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286196
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286197
file:///E:/Dissertation_Hiller20230921.docx%23_Toc146286197


 

29 
 

Table 10-15: Measured dissolved organic carbon (DOC), total phosphorus (Ptotal) and 

nitrate (NO3) in secondary effluent (SE) and activated carbon treated secondary effluent 

(AWTPAC) during the 31 days of ARG associated regrowth study. 214 

 

Table 10-16: Results of pair samples T-Test of 16SrRNA gene, sul1 gene and intl1 gene 

of the filtrate samples taken from filtrate tank #1, #2 and #3 using samples of day 0 until 

day 21. Samples were abbreviated with ultrafiltered secondary effluent (UF SE), 

ultrafiltered activated carbon treated secondary effluent (UF AWTPAC) and ultrafiltered 

secondary effluent plus 0.5 mg/l sodium hypochlorite dosage (UF SE + 0.5 mg/L NaOCl). 

Samples between day 22 and day 31 were not considered for statistical evaluation due to 

rainy weather conditions. 215 

 

Table 10-17: Calculation of the feed pumps 219 

 

Table 10-18: Calculation of the backwash pumps 220 

 

Table 10-19: Calculation of the coagulation pumps 220 

 

Table 10-20: Calculation of the NaOH pumps 221 

 

Table 10-21: Calculation of the H2SO4 pumps 221 

 

Table 10-22: Hydraulic calculation of the pipes from the discharge to the danube to the 

backwash tank in continuous flow mode in case of dry weather flow (5490 m³/h) and 

maximum flow (14274 m³/h) 222 

 

Table 10-23: Hydraulic calculation of the pipes from the influent of the ultrafiltration to 

the filter chamber of the sand filtration in case of dry weather flow (5490 m³/h) and 

maximum flow (14274 m³/h) 223 

  



 

30 

 

ABBREVIATIONS AND ACRONYMS 

  

AMR Antimicrobial resistance 

AOP Advanced oxidation processes  

ARB Antibiotic resistant bacteria 

ARG Antibiotic resistance gene 

BMBF German Federal Ministry of Education and Research  

CAS Conventional activated sludge treatment 

CEB Chemical enhanced backwash  

COD Chemical oxygen demand 

DIN Deutsches Institut für Normung 

DNA Deoxyribonucleic acid 

DOC Dissolved organic carbon 

dPCR digital polymerase chain reaction 

dsDNA double stranded DNA 

eARG Extracellular ARG 

ECDC European Centre for Disease Prevention and Control 

EPS Extracellular polymeric substances  

EU European Union 

EU WRRL Europäische Wasserrahmenrichtlinie 

GAC Granulated activated carbon 

H2SO4 Sulphuric acid  

HCl Hydrochloric acid  

HGT Horizontal gene transfer 

HNAC High nucleic acid count 

iARG Intracellular ARG 

ICE Integrative and conjugative elements 

ID Identification number 

ISO International Organization for Standardization 

kDa Kilo Dalton 

LC–MS/MS Liquid chromatography coupled with tandem mass spectrometry 

LMH Liters per square meter per hour 

LNAC Low nucleic acid count  

LOD Limit of detection 

LOQ Limit of quantification 

Max Maximum 

MBR Membrane bioreactor 

MDa Mega Dalton 

MF Microfiltration 

MGE Mobile genetic element 

Min Minimum 

MWCO Molecular weight cut-off  

n Number of observations/measurements 

NaOCl Sodium hypochlorite 

NaOH Sodium hydroxide  

NF Nanofiltration 

NOM Natural organic matter 

O3 Ozone 

PAC Powdered activated carbon 

PACl Polyaluminium chloride  

PCR Polymerase chain reaction 

PES Polyethersulfone 

ppm Parts per million 

PTFE Polytetrafluoroethylene 

PVDF Polyvinylidene fluoride 

qPCR real-time quantitative digital polymerase chain reaction 

Re Reynolds number 



 

31 
 

RNA Ribonucleic acid 

RO Reverse osmosis 

rRNA Ribosomal ribonucleic acid 

SE Secondary effluent (after conventional wastewater treatment) 

SF Sand filtration 

std Standard deviation 

TCC Total cell count  

TE Tertiary effluent (secondary effluent after PAC adsorption and sand filtration) 

TMP Transmembrane pressure 

TOC Total organic carbon 

UBA Umweltbundesamt 

UF Ultrafiltration 

UN United Nations 

UV Ultraviolet 

UV254 Ultraviolet absorbance at 254 nm 

v % volume percent 

VGT Vertical gene transfer 

WFD Water Framework Directive 

WHO World Health Organisation 

WWTP Wastewater treatment plant   
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  



 

32 

 

1 INTRODUCTION 

In human and veterinary medicine, diseases caused by bacteria are commonly treated 

by antibiotics. However, antibiotics are also applied in agriculture and aquaculture to 

combat pathogenic bacteria. Although antibiotics may no longer be used prophylactically 

or to promote growth in industrial agriculture throughout the EU since 2006, antibiotic 

consumption in agriculture has rarely decreased.  

Humans and animals metabolize only about 30 to 90 % of the antibiotics they take. 

As a result, several tons of antibiotics contribute to the influent of wastewater treatment 

plants each year via feces and urine (Gao et al., 2012). This comes with unintended 

consequences since even low concentrations of antibiotics in wastewater can lead to 

bacterial adaption leading to antibiotic resistant bacteria (Gullberg et al., 2011). The 

bacterial concentration between the influent and effluent of a wastewater treatment plant 

can be reduced with current mechanical and biological treatment stages by several orders 

of magnitude. However, a sufficient removal of pathogenic antibiotic resistant bacteria 

(ARB) and antibiotic resistance genes (ARGs) is not possible while employing 

conventional mechanical, biological and adsorptive treatment stages. Pathogenic 

antibiotic resistant bacteria including multi-antibiotic resistant bacteria as well as 

antibiotic resistance genes are thus emitted into the urban water cycle through point 

sources such as wastewater treatment plants (Yang et al., 2008; Sigala, Unc, 2012; Rizzo 

et al., 2013; Li et al., 2015; Um et al., 2016).  

The consequence of an ever-increasing antibiotic consumption is an increase in the 

abundance of antibiotic resistant bacteria and antibiotic resistance genes in the 

environment, food, and drinking water. The increase of antibiotic resistance in the 

environment is accompanied with inefficient antibiotics that cannot be applied anymore 

against bacterial infections in human and veterinary medicine. For the therapy of bacterial 

infections in humans and animals, the pharmaceutical industry is constantly developing 

new antibiotics, whereby bacterial adaption to newly developed antibiotics occurs within 

an even shorter period of time. Therefore, the use of antibiotics in human and veterinary 

medicine should be reduced to the necessary level.   

Given these challenges, it is important to examine the role of conventional and 

advanced wastewater treatment plants (WWTPs) regarding an effective removal of 

antibiotic resistance in the aquatic environment. So far, the spread of antibiotic microbial 

resistance (AMR) in the aquatic environment has been studied only during basic research 

studies. Current water directives for wastewater treatment in Europe do not impose 

requirements regarding the removal of antibiotic resistant bacteria. Antibiotic resistance 



 

33 
 

is even not part of statutory provisions in water treatment. Therefore, basic research is 

needed to define a hazard risk for the human or veterinary environment.  

This dissertation project aims to review the current knowledge of the spread of 

antibiotic resistance caused by treated wastewater discharges of WWTPs in the urban 

water cycle. Subsequently, systematic investigations on the reduction of bacteria and 

ARGs by membrane filtration of effluents were conducted using a pilot-scale 

ultrafiltration plant at the WWTP Steinhäule. The use of capillary membranes with regard 

to the removal of bacteria and ARGs under different operating conditions in the effluent 

of a conventional secondary clarification, after a powdered activated carbon plant and in 

the effluent of a powdered activated carbon plant with a sand filtration was investigated.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

34 

 

2 STATE-OF-THE-ART 

2.1 Antibiotic Resistance – The Global Threat to Human Health 

In 1928, Sir Alexander Fleming discovered penicillin for medical use (Ventola, 2015) 

and a new age of medical care began saving millions of lives. The increase of antibiotics 

consumption intensified the selection pressure to bacteria in the environment. However, 

in 1940 the first penicillin resistant Staphylococcus was identified. Penicillin resistance 

was tried to medicate with a new antibiotic. Introducing tetracycline in 1950, the first 

tetracycline resistant Shigella was identified in 1959. Methicillin was successfully 

established in 1960 and two years later the first methicillin resistant Staphylococcus was 

identified. Methicillin resistance was treated with vancomycin in 1972 ending with 

vancomycin resistant Enterococcus in 1988 (Ventola, 2015). Today, antibiotics are the 

first choice also in aquaculture and livestock farms for veterinary therapy. In 2010, 63,151 

tons of antibiotics (Van Boeckel et al., 2015) were produced, consumed and metabolized 

incompletely in humans and animals. According to Du and Liu (2011) 30 to 90 percent 

of the ingested antibiotic was emitted by urine and feces. Not metabolized antibiotics find 

their way into the urban water cycle via wastewater, manure and biosolids. Multi-resistant 

bacteria to several antibiotics were detected. The water cycle is one of the most important 

means of the distribution of antibiotic resistance (Li et al., 2015; Rizzo et al., 2013; Sigala, 

Unc, 2012). Within the urban water cycle, raw water is purified for drinking water. 

Pathogens can be transmitted when bathing in contaminated water or drinking untreated 

water. 

Antibiotic resistance and the global threat to human health was quantified for the year 

2019 in an article (‘Global burden of bacterial antimicrobial resistance in 2019: a 

systematic analysis’) of the Lancet published in 2022. It was reported that infections with 

antibiotic-resistant bacteria are among the most common causes of death worldwide. 4.95 

million people lost their lives in 2019 due to diseases associated with AMR. 1.3 million 

died directly caused by infections with antibiotic resistant bacteria – this means that more 

people died due to antibiotic resistant bacterial infections than from AIDS or malaria. 